SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum = sp m 7
Ref Level 29.50 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 d!ﬂ,lllb-! PURIOUS INE_ABS PABS 20 dli;‘LI\P sPURIOUS ']\’\l' ABS PAES
1
10 dBm f 10 dbm |
0 dBr Il L' 0dem {J \‘
-10 dém -10 dem
SPURIOUS_LINE_ABS | \ﬂ‘ ]ﬂ
-20 dBm !J \ -20 dem % f
-30 dBm M‘,‘(\' ﬁﬂl dBm I! |l +
20 dam I il / bl f \ PRI JU‘ \ 'JU £ bk
WW i S U T L )«'MNM
o ] iy
-50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||[start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -20.52 dém -7.02 d8 1.777 GHz 1.780 Ghz 100.000 kHz 1.77974 GHz 20.02 dBm -9.98 db
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -23.52 dbm -10.52 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -23.75 dBm -10.75 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71024 GHz 20.29 dBm -0.71 dB 1.781 CHz 1.700 GH2 1.000 MH2 178100 GHz 19.43 dBm 43 dn
Y
] [ ] i 0 ™
Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dIﬂ,l%lb-! PURIOUS INE_ABS PABS ZUdliH‘rE SPURIOUS_LINE_ABS PAES
10 dém 10 dgm
/»w-m w%l ; -'vwww‘wv‘-w\
0 dBr I ﬂ dem T
-10 dam ! WHli-o e -
SPURIOUS_LINE_ABS f 1
-20 dBm ‘ -20 dBm }
.30 dBm s -30 dbm P, oy
| ,l qu
-40 dam p— - Lo -40 dBm e T
i ™ I
a—— Ay
S0 et 50 dBm
60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170892 GHz -25.41 dém -i2.41d8 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77753 GHz .02 dBm -21.98 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -35.56 dBm -22.56 o8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -36.11 dBm -23.11 dB
1,710 GHz 1.713 GHz 100,000 kHz 171108 GHz 8,52 dém -21.47 dB 1.781 CHz 1.700 GH2 1,000 Miz 170108 GHz 26,87 dBm RENTET
.
I 1 1 i
Date: 17 03:57:03 - Gai0ean

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

: A286 of A315
: Jan. 25, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

[ ] o
= sp m v
Ref Level 29.50 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 d!ﬂ!‘ﬂﬂ PURIOUS INE_ABS PABS Zﬂdkmp sPURIOUS_LINE_ABS PAES
i ﬂ'\
10 dem I 10 dBm I -
|
0 dbr ! L 0 d8m f
-10 dem -10 dem L
SPURIOUS_LINE_ABS “ ﬂ
-20 dBm L -20 dém
1 ! f | £ i .Ir
30 dBm ¥ M — ﬁ‘g dBm + I l\
e IERRCVTE | (Av APCE R “JM\ | .
[ e F—— /‘ i \ ‘ B ST D
a B i
a -50 dBm
S
60 dBm 60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||[start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170885 GHz -27.45 dem 4.45 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77977 GHz 18.62 dBm -11.18 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -25.56 dBm -12.56 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -26.33 dBm -13.33 dB
1,710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 19.22 dBm -10.78 d& 1.781 CHz 1.700 GH2 1,000 Miz 170136 GHz 30,31 cBm Zi7.91 B
.
Date: Date: 17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 d!ﬂ!‘ﬂﬂ PURIOUS INE_ABS PABS ZUdkH‘.‘E SPURIOUS_LINE_ABS PAES
10 dém 10 dém
» - f“ o
0 dbr /r \\\ Fdem \I
-10 dBm - 10 dem -
SPURIOUS_LINE_ABS ‘l |l
20 dam 20 dBm
-
30 dBm | ‘ -30 dBm oot
M J ] .
-40 dam -40 dBm et
. — e | e
P i CPTOR
e -50 dem
60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170893 GHz -26.80 dem -13.80 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77777 GHz 7.17 dbm -22.83 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -36.83 dBm -23.83 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -36.89 dBm -23.99 dB
1,710 GHz 1.713 GHz 100,000 kHz 171132 GHz 7.07 dém -22.93 dB 1.781 CHz 1.700 GH2 1,000 Miz 170106 GHz Z27.70 dBm 14707
.
I 1 1 i
Pate

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number

1 A287 of A315

Report Issued Date : Jan. 25, 2022

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum * v
Ref Level 29.50 dBm  Offset 14,50 dg Mode Auto Sweep Ref Level 20.50 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 100071000 SGL Count 1000/1000
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dh,lllb-! EPURIOUS INE_ABS PABS zndlﬁ;‘illp SPURIOUS _LINE_ABS PAES
i '\
10 dem y 10 dBm \
0 der J 0 d8m |
i 1\ \
-10 d8m s -10 dBm 7
SPURIOUS_LINE_ABS )
20 dam / w‘.\ 20 dBm rd \
[
|
“ Al l’\ .J/ \
30 dem \\ ~#3 dem ( \\
i .
40 dem d
e - ll i R I{ﬁr " \\‘ - \\-_‘ e
B-elr - 50 dBm g N [
60 dBm 60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -36.58 dem -23.58 dB 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77965 GHz 19.04 dBm -10.06 d&
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz -18.34 dém -2.34.d8 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -15.35 dBm -2.35 d8
1,710 GHz 1.715 GHz 100,000 kHz 1.71034 GHz 19.80 dBm -10.10 dB 1.781 CHz 1700 GH2 1,000 Mz 70100 chs ~37.21 cbm 3421 b
.
)i | [ i 1 ™

Date: 19.DEC.2021 10:36:11

Date: 19.DEC.2021 10:48:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

m N o
= Spectrum v
Ref Level 29.50 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 d!ﬂ!‘ﬂﬂ PURIOUS INE_ABS PABS ZUGEH‘.‘E SPURIOUS_LINE_ABS PAES
10 dBm 10 dem
PWWWWMM . Lt SUV R
" { e 4
0 der ‘ M
| Uil \
-10 dBm f 10 dBm. t
SPURIOUS_LINE_ABS [ |
20 dam J 20 dem \
-30 dBm aa Bl /’ -30 dBm \
-40 dem e |’ -40 dBm N Mt s
gm0 [ et
50 dBm
-60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170850 GHz -28.00 dém -15.00 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77749 GHz 6.02 dBm -23.08 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -27.11 dém 141108 1.780 GHz 1.781 GHz 50,000 kHz 178001 GHz -28.01 dBm -15.01 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,713230 GHz £.81 deém -23.19 d& 1.781 CHz 1700 GH2 1.00D Mz 170100 GHz 28,15 dBm it e dB
.
Il i w

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number
Report Issued Date
Report Version

: A288 of A315
: Jan. 25, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 /

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum %

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 1000/1000

Mode Auto Sweep

Ref Level 20,50 dém  Offset 14.50 de
SGL Count 1000/1000

Mode Auto Sweep

Date: 19.DEC.2021 10:45:33

@1 AvoPwr (@1 avgPwr
Limit $heck PAES | SPURIGHECHBEKABS PARS
9 5 5 Y ABS ine _§PURIOUS_LINE_ABS PAES
20 d!ﬂr‘%“‘! PURIOUS INE_ABS F - ZDdlim
10 dBm JI 10 dBm t
0 dBr } 0 dem \
Il \
-10 dem e -10 dem ra
SPURIOUS_LINE_ABS A r
20 dam 20 dBm - £
AN (I A I
30 dBm \ ‘ A -39 dem { - N
4] \ L [l Ja 1L/ \ L
-40 dBm — dBm
P — / MmN # 2 \ ‘V’ﬂ“\\‘_‘ idhy
i LA 50 dBm = T =
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170200 GHz -37.24 dém -24.24 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77968 GHz 19.17 dBm -10.83 dB
1,709 GHz 1.710 GHz 50.000 kHz 171000 GHz -15.02 dém -2.02 dB 1780 GHz 1781 GHz £0.000 kHz 178000 GH= _15.48 dBrm o 48 de
1,710 GHz 1.715 GHz 100,000 kHz 1.71032 GHz 19.20 dBm -10.80 d& 1.781 CHz 1.700 GH2 1.000 MH2 1.78100 GHz ~37.36 dBm ~24.36 dB
.
]—' [ | AX ‘"[ (| ]

Date: 18.DEC.2021 10:50:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 dh,lilb-! PURIOUS INE_ABS PABS ZUdkH‘.‘E SPURIOUS_LINE_ABS PAES
10 dém 10 dém
it S e s
0 der {‘ L\} ofdem \\
-10 dem Hll 0 sem
SPURIOUS_LINE_ABS { \ L
20 dam f 20 dem &
30 dBm -30 dBm e
e ""‘“WM
0 de oo™ 4 T g
40 dBm. " 40 dem
e ey
«A.WW W"‘“\M
50 dBm ey
60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70865 GHz -26.96 dém -13.96 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77606 GHz 545 dBm -24.55 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.70999 GHz -28.42 dBm -15.42 08 1.780 GHz 1.781 GHz 50,000 kHz 178000 GHz -28.77 dBm -15.77 dB
1,710 GHz 1.715 GHz 100,000 kHz 171307 GHz 5,94 dém -24.06 dB 1.781 CHz 1700 GH2 1.00D Mz 78102 CHe 28.95 dBm it o9 B
.
I J1 [ i
Dater 1 04 5231 Date 04:59:13

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

: A289 of A315
: Jan. 25, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

Spectrum =] sp n 7
Ref Level 29.50 dBm  Offset 14,50 dg Mode Auto Sweep Ref Level 20.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dh,lllb-! PURIOUS INE_ABS PABS zndlﬁ;‘illp SPURIOUS_LINE_ABS PAES
i -
f
10 dBm " 10 dém \
0 dbr [f \ 0 d8m H
-10 d8m | -10 dBm H
SPURIOUS_LINE_ABS 4 1'1“ J{
20 dam v 20 dBm l
Ay S
-30 dem / "Vh‘ JJ i\ r'w1 1 dem | N[‘i
40 dem b 4t Lo } ‘ N \
I - w—l,ﬂ‘“'”’”‘»—vww W [P N \_ J R\JWM L4 \ R P eans N “" W 'hdu
Qe %’ 50 dem I b =N
‘L.
60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz || start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170898 GHz -38.00 dem -25.00 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77967 GHz 18.15 dBm -11.85 d&
1.708 GHe 1.710 GHz 50.000 kHz 1.70853 GHz -16.85 dém -3.85.d8 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -16.13 dBm -3.18 d8
1,710 GHz 1.715 GHz 100,000 kHz 1.71034 GHz 18.80 dBm -11.20 dB 1.781 CHz 1700 GH2 1,000 Mz 70103 chs ~37.59 dbm 3485 b
i ] (] e il [] [ ]
Date:

Date: 18.DEC.2021 10:50:

53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 avgpwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 d!ﬂ!‘ﬂﬂ PURIOUS INE_ABS PABS ZUdkH‘.‘E SPURIOUS_LINE_ABS PAES
10 dBm 10 dem
e b s S T N LR f i S LR T B
0 der { 1 ofdem \
-10 dém \i T 10 dem
SPURIOUS_LINE_ABS f l \
20 dam 20 dem
! “ \
30 dBm -30 dBm B
e T _/ \ MM B
-40 dem M‘ -40 dem M ——
o al S
PrllnAbre
50 dBm. ememsmeno,
-60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170894 GHz -26.78 dém -13.78 d8 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77791 GHz 471 dBm -25.20 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -28.53 dBm -15.53 08 1.780 GHz 1.781 GHz 50,000 kHz 178000 GHz -29.64 dBm -16.64 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71307 GHz 4,91 deém -25.09 d& 1.781 CHz 1.700 GH2 1.00D Mz 178100 GHz 28.55 dBm iE£o B
.
I 1 1 i

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number 1 A290 of A315
Report Issued Date : Jan. 25, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 19.DEC.2021 10:54:02

Spectrum ¥ = sp m 7
Ref Level 29.50 dBm  Offset 14.50 di Mode Auto Sweep Ref Level 29,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100071000 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 dhife _§PURIOUS_LINE 4BS PASS
f.
10 dem. {ﬂ\ 10 dBm M
0 der f 1 0 dém | I\
-10 dem / \ -10 dBm / t
SPURIOUS_LINE_ABS [ \ J’rl t
-20 dBm / = -20 dém - i \
-30 dBm lf J‘ 'ﬂ‘ =30 dBm ﬂ ,M
Gix avRw Y o J ! Vb
[ \FN) laﬂrj\mm/-u"ﬂ '»ﬂ u \».m""" o] \ I
50 dam =50 A e
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|['start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -21.60 dém -8.50 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77941 GHz 20.22 dBm ~9.78 d&
1.708 GHe 1.710 GHz 100.000 kiiz 1.71000 GHz -16.85 dém -3.95.d8 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -16.50 dBm -3.50 de
1,710 GHz 1.720 GHz 100,000 kHz 171059 GHz 20.12 dém -9.87 dB 1.781 CHz 1700 GH2 1,000 Mz 70100 chs ~59-75 dbm 673 B
e ——
i ) ¢ L | 1 o

Date: 1 o
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 20,50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 db’IﬂH BPURIOUS_) INE_ABS PABS 20 dlﬁH‘.‘P SPURIOUS_LINE_ABS PAES
10 dem 10 dém
0 der {-WWH ‘ﬂnwmquwwaul‘ o g [ SO PSRV PR S
|
-10 dBm | -10 dBm 1
SPURIOUS_LINE_ABS ‘ \ J ‘
20 dam H — ||| -0 dem \L
30 dBm 430 dem
j i SRR Y
Loyt 40 dBm - -‘N“m
50 dBm
60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (| start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170894 GHz -29.84 dem -16.84 dB 1.770 GRz 1.780 Ghz 100.000 kHz 1.77233 GHz 3.63 dBm -26.37 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -32.40 dBm -19.40 8 1.780 GHz 1.781 GHz 100,000 kHz 178001 GHz -31.17 dBm -18.17 dB
1,710 GHz 1.720 GHz 100,000 kHz 171027 GHz 32,79 dem -26.21 dB 1.781 CHz 1700 GH2 1,000 Miz 78196 CHe 30.83 dBm RENERT
T
Il 1 1 i

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number 1 A291 of A315
Report Issued Date : Jan. 25, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum = sp m 7
Ref Level 29.50 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 29,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgrwr
Limit ¢heck PAES | SPURIRHIECHBEKABS PABS
20 dhipe _BPURIOUS LINE_ABS pABS 20 dhife _§PURIOUS_LINE 4BS PASS
10 dem If\\ 10dBm ﬂ
0 dBr m 0 dBm [ |‘
A ]
-10 dém i -10 dBm - \
SPURIOUS_LINE_ABS :fj Y IJ" X
-20 dam / y -20 dem F ¢ \
-30 dBm / \1‘ “\ -30 dBm i AJ
-40 dem ‘Jd \ j -4p|dBm { ! \
R S \ M n ' i SR
VNS RSy v, ) LAl sreans) e ATLA Iwﬂ,ljvm\f s
m *50 dBf
-60 dom -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||l start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -32.01 dém -19.01 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77944 GHz 19.78 dBm -10.22 d&
1.709 GHz 1.710 GHz 100,000 kHz 1.70995 GHz -16.65 dBm -3.65d8 1.780 GHz 1.781 GHz 100,000 kHz 178000 GHz -16.90 dBm -3.90 db
1.710 GHz 1.720 GHz 100,000 kHz 1.71059 GHz 19.57 dim -10.13 dB 1.781 GHz 700 GHz 1.000 MHz 78104 CHe 28.83 dBm SIERT
S
Y
i . - | 1 e
Date: 17 05:19:48
Lowest Band Edge / Full RB Highest Band Edge / Full RB
- o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 20,50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgpwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 db’IﬂH sPURIOUS_) INE_ABS PASS 20 dlSH‘.‘P SPURIOUS_LINE_ABS PAES
10 dem 10dém
o de promtnpr bt P Pttt} P e, 0 df s b ey,
Br i \ ' \
-10 dem | -10 dem !
SPURIOUS_LINE_ABS { ‘ l
-20 dem ‘ il 0 dem
30 dem "] /i 1, JJ;D dBm \J\
M‘MM f \ ['M-MWM
[Poen,
-40 dBm - S
-50 dem
-60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (| start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -28.87 dém -15.87 d& 1.770 GHz 1.780 Ghz 100.000 kHz 177505 GHz 2.61 dBm -27.19 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.70956 GHz -32.64 dém -19.64 8 1.780 GHz 1.781 GHz 100,000 kHz 178001 GHz -32.24 dBm -19.24 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71342 GHz 3.12 dim -26.88 dB 1.781 GHz 700 GHz 1.000 MHz 178171 CHe 30.55 dBm Z17 598
Y
I it [ £
Datez 1 05:09:43 Date

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number 1 A292 of A315
Report Issued Date : Jan. 25, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = sp m 7
Ref Level 29.50 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 29,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 dhife _§PURIOUS_LINE 4BS PASS ;
\
10 dBm Iﬂ\ 10 dBm i ‘
0 der JJ f 0 dém ‘ |‘
|
-10 dem | -10 dem NF' 4
SPURIOUS_LINE_ABS -\\1 J \
-20 dém i -20 dBm J,’ \ I
30 dem / 4 ‘n\ ‘lr“ 30 dBm I [““‘ |
J ! I L Ik
40 dBm J ! | _shldem 1l ) 1IN
] I —— e ; A UGN
At e o, et 4o\t Vrenrly \
60 dBm 60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|['start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170897 GHz -31.75 dém -18.75 dB 1.770 GRz 1.780 Ghz 100.000 kHz 1.77941 GHz 18.59 dBm -11.41 dB
1.708 GHe 1.710 GHz 100.000 kiiz 1.70898 GHz -17.63 dém -4.63.d8 1.780 GHz 1.781 GHz 100.000 kHz 1.78000 GHz -17.31 dém -4.31 de
1,710 GHz 1.720 GHz 100,000 kHz 171063 GHz 18.32 dBm -11.68 dB 1.781 CHz 1700 GH2 1,000 Mz 70103 chs 5054 dbm 04 db
S
T
] [ ] i i ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

} o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 20,50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 db’IﬂH BPURIOUS_) INE_ABS PABS 20 dlﬂH‘.‘P SPURIOUS _LINE_ABS PAES
10 dBm 10 dBm
0 der £ 0 der ) b }
-10 dem f(‘ \ -10 dem :
SPURIOUS_LINE_ABS | \ |
-20 dem J |30 cem
30 dem ! \ ~,J)LE. dBm HA
Tt vl
et L.a) A [
-40 dBm - S
-50 dem -50 dBm
60 dem -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70889 GHz -28.62 dém -15.62 d& 1.770 GHz _EEEGHZ 100.000 kHz {ﬁ% Ghz 1.64 dBm -ZEWI
1.708 GHe 1.710 GHz 100.000 kiiz 1.70858 GHz -32.53 dém -19.63 d8 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -32.75 dBm -19.75 de
1.710 GHz 1.720 GHz 100,000 kHz 1.71596 GHz 1.96 dém -28.04 dB 1.781 CHz 760 one 1,000 Mz 70154 che ~30.52 cbm 1755 b
Y
I 1 (] i

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number 1 A293 of A315
Report Issued Date : Jan. 25, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = sp m 7
Ref Level 29.50 dBm  Offset 14.50 di Mode Auto Sweep Ref Level 29,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 dhife _§PURIOUS_LINE 4BS PASS
10 dem J‘ i 10 dém ‘P\
o dar ﬁ | 0 dem \
J\ /
-10 dem -10 dem |
SPURIOUS_LINE_ABS ,'J ‘11, I.;!J
-20 dBm Hlp — -20 dém N" L\
30 dBm ’. b f ‘l -30,dBm l v .\I
-40 dem ¥ ‘l\ T 40 HBm
s n T " ~ T e
e R \, »W\,j \n NIW ; ——

-50 dBm Paary LA VOV N C | S NP L T AU \U bn o™ i e—
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit

1.700 Gz 1.700 GHz 1.000 MHz 170891 GHz -27.70 dém -14.70 d& 1.765 GRz 1.780 Ghz 100.000 kHz 1.77917 GHz 20.13 dBm -0.97 d&

1.708 GHe 1.710 GHz 150.000 k2 1.70858 GHz -17.56 dém -4.58.d8 1.780 GHz 1.781 GHz 150.000 kHz 1.78001 GHz -17.66 dBm -4.66 d8

1,710 GHz 1.725 GHz 100,000 kHz 1,71085 GHz 20.04 dem -9.06 d& 1.781 CHz 1700 GH2 1,000 Mz 78104 CHe 5600 dhm 13.00 db,

S
I ) ¢ L | 1 o

Date: 19.DEC.2021 10-54:54

Date: 1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
- o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 20,50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBEKARS PAES
20 db’IﬂH sPURIOUS_) INE_ABS PASS 20 dl‘SH‘.‘P SPURIOUS_LINE_ABS PAES
10 dem 10dém
o der I I BTSN EEWEA ISR 0 define foe
-10 dem , \ -19 dem \
SPURIOUS_LINE_ABS ‘ I ‘
-20 dem f \ -2p dem k
30 dBm : . /@m dBm 4
== W =
ot -40 dBm N,
-50 dem
-60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -30.87 dém -17.87 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.76609 GHz 1.05 dBm -28.05 dB
1.709 GHz 1.710 GHz 150,000 khz 1.70998 GHz -32.72 dém -19.72 08 1.780 GHz 1.781 GHz 150,000 kHz 178000 GHz -31.66 dBm -18.66 dB
1.710 GHz 1.725 GHz 100,000 kHz 172032 GHz 2.51 dim -27.49 dB 1.781 GHz 700 GHz 1.000 MHz 178115 CHe Z33.01cBm ~o0.01 B
Y
I it [ £

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number
Report Issued Date
Report Version

1 A294 of A315
: Jan. 25, 2022
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

11:53

Spectrum = sp m 7
Ref Level 29.50 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 29,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 dhife _§PURIOUS_LINE 4BS PASS ,
10 dem. ﬂ 10 dBm }1\
0 dbr }l L 0 d8m M r{ !
-10 dem -10 dem | L
SPURIOUS_LINE_ABS IF‘J h } \ ’Jpr
20 dam 1 L"‘vL[ 20 dBm “ l vﬁ”
-30 dBm 1 n .30 dBm | ] b
- 1N ol Y O S
\f WL/ '\LJU A——
"= clm UW ULﬁ Mm v\"m‘ Ml ) " st ool A R .
60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170879 GHz -17.43 dém -4.43 dB 1.765 GRz 1.780 Ghz 100.000 kHz 1.77014 GHz 19.22 dBm -10.78 d&
1.708 GHe 1.710 GHz 150.000 k2 1.70855 GHz -16.71 dém -3.71d8 1.780 GHz 1.781 GHz 150.000 kHz 1.78001 GHz -17.74 dBm 474 de
1,710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 20.22 dém -9.77 dB 1.781 CHz 1700 GH2 1,000 Mz 70108 chs ~57.01 cbm 401 B
—
il ] (| e il 1 (]
Date: 17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 20,50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 db’IﬂH BPURIOUS_) INE_ABS PABS 20 dlﬂH‘.‘P SPURIOUS _LINE_ABS PAES
10 dem 10 dém
0 dbr A 0 dpm -
| \
-10 dBm , \ -10 dBm
SPURIOUS_LINE_ABS } l \
20 dam ({ L -2 dBm L\
30 dBm — 1 1 ||| o dem T
A g e,
" J ; R NN P
40 dem k—---
50 dBm
60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[l'start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 1.70884 GHz -30.12 dém -i7.12 d8 1.765 GRz 1.780 Ghz 100.000 kHz 1.77900 GHz 1.12 dbm -28.88 dB
1.708 GHe 1.710 GHz 150.000 k2 1.70857 GHz -32.22 dém -19.22 d8 1.780 GHz 1.781 GHz 150.000 kHz 1.78000 GHz -33.10 dBm -20.10 d&
1,710 GHz 1.725 GHz 100,000 kHz 172167 GHz 1.28 dBm -28.72 dB 1.781 CHz 1700 GH2 1,000 Mz 170114 che ~31.81 cbm 168 B
T
I 1 (] i

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

1 A295 of A315
: Jan. 25, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = sp m 7
Ref Level 29.50 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 29,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dhipe _BPURIOUS LINE_ABS PABS 20 dhiRe_BPURIOUS LINE ABS PASS
10 dem. n 10 dBm
0 dbr fJ \1 0 d8m
-10 dem : -10 dem
SPURIOUS_LINE_ABS J‘
20 dam & = 20 dBm
-30 dBm l \ﬂw J{‘l‘ -30 dBm l
0 dam f L o b ' doLd
1 i \\w"'»‘\ n ’\H A /J L\ A A LI JJ\JI ,NU M\ ]
50 dBm ad gt e A athn A
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz_|||[start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -27.31 dém -14.31 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.77917 GHz 16.32 dBm -11.68 d&
1,709 GHz 1.710 GHz 150,000 kHz 170999 GHz -19.37 dém -6.37 dB 1780 GH= 1781 GHz 150,000 kHz 178003 GH= 17.44 dbm “4.44 dB
1,710 GHz 1.725 GHz 100,000 kHz 1,71085 GHz 18.58 dBm -11.42 dB 1.781 CHz 1700 GH2 1.00D Mz 78194 CHe Z99.97 dBm oE7db
S
il ] (| [ il 1 [ ]

Date: 1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
- o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 20,50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBEKARS PAES
20 db’IﬂH sPURIOUS_) INE_ABS PASS 20 dl‘SH‘.‘P SPURIOUS_LINE_ABS PAES
10 dem 10dém
o der 7~ - i e e e m\,\
-10 dBm T -10 dem
SPURIOUS_LINE_ABS } l \
-20 dem H \ 20 dem H
——— 1 |[| 7o e
[I—— YA ﬁ W.me
A e ineg )
~40 dBm o
-50 dem
-60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||| start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -30.32 dém -17.32 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.76709 GHz 0.41 dBm -29.59 d&
1.709 GHz 1.710 GHz 150,000 khz 1.70995 GHz -33.47 dBm -20.47 8 1.780 GHz 1.781 GHz 150,000 kHz 178002 GHz -34.19 dBm -21.19 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71963 GHz 0.33 dim -29.67 dB 1.781 GHz 700 GHz 1.000 MHz 78100 CHe 31 45 cBm 16498
Y
I it [ £

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number 1 A296 of A315
Report Issued Date : Jan. 25, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = sp m 7
Ref Level 29.50 dBm  Offset 14,50 dg Mode Auto Sweep Ref Level 20.50 dém  Offset 14.50 d Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dh!‘ﬂﬂ PURIOUS INE_ABS ABS Zﬂdk;win‘p SPURIOUS_LINE_ABS PAES
10 dBm ﬂ 10 dBm ’ﬂ\
0 dbr ,J \! 0 dBm B
-10 dem T -10 dem ’, i
SPURIOUS_LINE_ABS oy (f 1L
20 dam lf —20Bm N’ .
W | \
20 dBm I L‘, ‘!‘ P‘ -30 gem f
!
‘ \ ﬂ N
-40 dem ai . 1 T -4 gBm—— T |
=0 dom LY ks Y, O P / | s b \ N LA o~ whe) e S W
60 dBm 60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|['start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70897 GHz -30.13 dém -17.13 d& 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77693 GHz 20.13 dBm -0.97 d&
1.708 GHe 1.710 GHz 200.000 kHz 1.70858 GHz -19.53 dém -6.53.d8 1.780 GHz 1.781 GHz 200.000 kHz 1.78002 GHz -19.45 dBm -6.45 de
1,710 GHz 1.730 GHz 100,000 kHz 171107 GHz 20.05 dem -9.05 d& 1.781 CHz 1700 GH2 1,000 Mz 78102 CHe ~57.56 cbm 1456 db,
S
.
] [ ] i i ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

06:20:33

} o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 20,50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dh!‘ﬂﬂ EPURIOUS INE_ABS PABS ZUGEH‘.‘E SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
o der - L \ 0 dpsm ]
-10 dBm I —14 dem
SPURIOUS_LINE_ABS } 1 \
-20 dem ¢ -2 dem
I | ‘
30 dam b 98 dem .
40 dem |
-50 dBm
-60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170899 GHz -32,52 dém -19.52 dB 1.760 Ghz 1.780 Ghz 100.000 kHz 1.76297 GHz 0.02 dem -20.08 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70558 GHz -35.01 dBm -22.01 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78000 GHz -35.19 dBm -22.19 dB
1.710 GHz 1.730 GHz 100,000 kHz 172573 GHz 1.10 dém -28.00 dB 1.781 CHz 1700 GH2 1,000 Mz 78118 CHe 34 41 cbm 31 4108,
.
I 1 1 i

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number 1 A297 of A315
Report Issued Date : Jan. 25, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

m

Ref Level 22,50 dem
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dh!‘ﬂn EPURIOUS INE_ABS PABS Zﬂdk;%‘p SPURIOUS_LINE_ABS PAES
10 dem ‘ \ 10 dBm ﬂ
0 der }l \ 0 dem ) \
10 dem / -10 dBm ]
SPURIOUS_LINE_ABS J" l’\ / IWL
-20 dBm j‘ -20/dBm f" \/-\
-30 dBm : u J ﬂ -SJ Bm A
N )
] /
-40 dem 44 dBm
M 5 /1 ] L q ]\ i
I \ w J‘

i lva\ " \ ﬂ AL T T k A .. L] A \/ I\‘ ) \ 1 e Fff i i SR
60 dBm 60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|l start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 Gz 1.700 GHz 1.000 MHz 170899 GHz -30.14 dém -17.14 d8 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77689 GHz 20.04 dBrm -9.96 d&

1.709 GHz 1.710 GHz 200.000 kiz 1.70594 GHz ~18.67 dbm -5.87 db 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -19.31 dBm -6.31 dB

1,710 GHz 1.730 GHz 100,000 kHz 171111 GHz 19.55 dBm -10.45 dB 1.781 CHz 1700 GH2 1,000 Mz 78105 CHe ~59.55 dbm 153 db,

—
.
] [ ] i 0 ™

Date: Date: 17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = (|| Spectrum v
Ref Level 29.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 20,50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dh!‘ﬂﬂ PURIOUS INE_ABS PABS ZUdkH‘rP‘ SPURIOUS _LINE_ABS PAES
10 dém 10 dém
0 der - e - M_.h_,\ 0 dBae b ]
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS J \ \
20 dam j l -2q dem t
|
30 dBm 3 e "
7 W " W
- 40 dem e
50 dBm
60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170880 GHz -31.60 dém -18.60 d& 1.760 Ghz 1.780 Ghz 100.000 kHz 1.76662 GHz 0.37 dem -20.63 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70995 GHz -34.86 dm -21.86 8 1.780 GHz 1.781 GHz 200.000 kHz 178001 GHz -35.57 dBm -22.97 dB
1,710 GHz 1.730 GHz 100,000 kHz 172503 GHz 0.06 dem -29.94 dB 1.781 CHz 1700 GH2 1,000 Miz 78105 CHe 32.93 dBm 1093 B
.
I 1 1 i

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

: A298 of A315
: Jan. 25, 2022
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

m

Ref Level 22,50 dem
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS

20 dh!‘ﬂﬂ PURIOUS INE_ABS PABS Zﬂdk;win‘p sPURIOUS_LINE_ABS PAES
10 dem P 10 dBm ﬂ
0 der fl \l 0 dBm )\ \
10 dem s -10 dBm |
SPURIOUS_LINE_ABS »J l’\ [J‘ \'\
-20 dém IJJ.'" \ -20 dBm b
30d8 fl - ﬁ J" \l

: g f ] | [

I By ‘ ) i (/ [ T il 7
e 1L f\l e 1 . <4 f\ A lﬂ\f 3 {\ oM S an Al S
w E 1=t e =
60 dem

Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|l start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -32,55 dem -19.55 d8 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77689 GHz 16.65 dBm -11.35 dB

1.709 GHz 1.710 GHz 200.000 kiz 1.70589 GHz -19.68 dbm -6.68 db 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -20.78 dBm -7.78 dB

1,710 GHz 1.730 GHz 100,000 kHz 171111 GHz 18.30 dBm -11.70 dB 1.781 CHz 1700 GH2 1,000 Miz 78108 CHe ~30.20 dbm 1750 5

S
.
] [ ] i i ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dh!‘ﬂﬂ BPURIOUS_) INE_ABS PABS ZUdkH‘.‘E SPURIOUS_LINE_ABS PAES
10 dem 10dém
0 dér [\—MMIWW\/VV'VW\ Ty Yo ST Y S M,s%\ Ll v e, 2 P TS F Y S PR WO Y -\_,\
-10 dBm -10 dem
SPURIOUS_LINE_ABS J \ l
-20 dem JI Il -2q dem l
-30 dBm t 3} dBm
/ » -
S
4 (o e \:IL
-50 dem
-60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|| start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -31.02 dém -18.02 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.76538 GHz -0.64 dBm -30.64 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70955 GHz -35.45 dBm -22.45 8 1.780 GHz 1.781 GHz 200.000 kHz 178001 GHz -36.20 dBm -23.20 dB
1.710 GHz 1.730 GHz 100,000 kHz 172224 GHz -0.31 dim -30.31 dB 1.781 GHz 700 GHz 1,000 Miz 78197 CHe 33 14 dBm o014 B
!
i it [ v
Datez 1 06:42:35

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number 1 A299 of A315
Report Issued Date : Jan. 25, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

Conducted Spur

ious Emission

LTE Band 66 / 1.4AMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

o
v
Ref Level 0.00 dBm  Offset 14,50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
F—— . o — rmmr i Y s faasottnt r L N e st Adintnadid
-60 dg -50 dBm
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 898.44328 MHz -49.53 dBm -36.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 845,11984 MHz -48.06 dBm -36.06 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62391 GHz -49.13 dBm -36.13 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59908 GHz -49.14 dBm -36.14 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.96754 GHz -47.50 dBm -34,50 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.63602 GHz -47.,38 dBm -34,98 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.96442 GHz -43.73 dBm -30.73 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96292 GHz -43.55 dBm -30.55 db
9.000 GHz 13.000 GHz 1.000 MHz 11.30396 GHz -45.73 dBm -32.73 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.30046 GHz -45.,55 dBm -32.55 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.66774 GHz -42.32 dBm -29.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64107 GHz -42.61 dBm -20.61 d&
- p— e m—
L VA J - L JL 4 ‘

Middle Channel / QPSK

Middle Channel / 16QAM

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 de -40 dBm
PN VARV IRV VNPV
e |l el B e il ks 4 e n M s
-60 dB -60 dBm
70 de -70 dBm
derm -80 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 975.51974 MHz -49.35 dBm -36.35 dB 30,000 MHz 1,000 GHz 1.000 MHz 897.95852 MHz -48.37 dBm -36.37 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.57004 GHz -49.16 dBm -36.16 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59243 GHz -48.92 dBm -35.92 de
1,790 GHz 3,000 GHz 1.000 MHz 2.63531 GHz -47.58 dBm -34,58 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.04900 GHz -47.77 dBm -34.77 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.96092 GHz -43.64 dBm -30.64 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93192 GHz -43.70 dBm -30.70 db
9.000 GHz 13.000 GHz 1.000 MHz 11.28496 GHz -45.65 dBm -32.65 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29446 GHz -45,39 dBm -32.3% dB
13.000 GHz 18.000 GHz 1.000 MHz 17.62357 GHz -42.50 dBm -29.59 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64565 GHz -42,37 dBm -20.37 dB&
- p— e
( it J 1 v { )|\ J wa

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number 1 A300 of A315
Report Issued Date : Jan. 25, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 1.4AMHz

Highest Channel / QPSK

Highest Channel / 16QAM

D) (Specum | @
Ref Level 0.00 dBm  Offset 14,50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg -40 dBm
" P T e ™ L WM ¥ P - L, ‘.—F\MWM e—v
-60 dg -50 dBm
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -49.52 dBm -36.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 921.22689 MHz -48.54 dBm -36.54 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.59943 GHz -49.20 dBm -36.20 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65050 GHz -49.25 dBm -36.25 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.96956 GHz -47.71 dBm -34,71 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79786 GHz -43,02 dBm -30.02 d&
3.000 GHz 5.000 GHz 1.000 MHz 6.92742 GHz -43.71 dBm -30.71 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94392 GHz -43.78 dBm -30.78 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29746 GHz -45.53 dBm -32.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.30546 GHz -45.73 dBm -32.73 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.62982 GHz -42.55 dBm -29.55 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.09104 GHz -42.55 dBm -29.55 dB
- p— e
L VA J - L JL 4 ‘
Date: 1 17.DEC.2021 03:36:5

LTE Band

66 / 3SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

o pe oo
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 d8 40 dBm
4 O e O it i \ O W ot i sl e PR I P NN A it mp s AN e
e
-60 d8 60 dBm
70 d8 70 dBm
derm -80 dBm
derm -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 984.24538 MHz -49.32 dBm -36.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 970.67216 MHz -49.36 dBm -36.36 db
1.000 GHz 1.700 GHz 1.000 MHz 1.63686 GHz -49.28 dBm -36.26 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62041 GHz -49.09 dBm -36.09 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.96503 GHz -47.82 dBm -34.82 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.62200 GHz -47.77 dBm -34.77 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94292 GHz -43.51 dBm -30.51 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93642 GHz -43.77 dBm -30.77 db
9.000 GHz 13.000 GHz 1.000 MHz 11.31096 GHz -45.48 dBm -32.48 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.27997 GHz -45,58 dBm -32.58 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.64940 GHz -42.54 dBm -29.54 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65649 GHz -42.40 dBm -29.40 dB
hid bl
L L ) L JL J
1 DEC.2021 1 DEC.2021 J;
Sporton International Inc. (Shenzhen) Page Number 1 A301 of A315
TEL : 86-755-8637-9589 Report Issued Date : Jan. 25, 2022
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCCID:

IHDT56AC2




SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit thnrk Paks Limit PARS
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dp -20 dBm
230 dp -30 dBm
-40 dB -40 dBm
- ok, o L B et st Ditesnaind Y R e P L i e Pt M —"
-60 dB -50 dBm
-70 dB -70 dBm
dB -80 dBm
dBm -90 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -49.27 dBm -36.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 869.23288 MHz -48.35 dBm -36.35 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.59243 GHz -49.32 dBm -36.32 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63231 GHz -49.15 dBm -36.15 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.63611 GHz -47,92 dBm -34,92 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.61515 GHz -47.,33 dBm -34.93 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94142 GHz -43.55 dbm -30.55 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90842 GHz -43.69 dBm -30.65 db
9.000 GHz 13.000 GHz 1.000 MHz 11.28396 GHz -45.78 dBm -32.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.28646 GHz -45.73 dBm -32.73 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65065 GHz -42.53 dBm -29.53 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65565 GHz -42 .46 dBm -20.46 dB
p—
{ 1 J L] ( )| J L]

4:02:47

Highest Channel / QPSK

Highest Channel / 16QAM

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk (33
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
30 d8 -30 dBm
40 dB -40 dBm
P P , B e it st > . rmirmim n S st vt NN e N
-60 dB -60 dBm
-70 dg -70 dBm
derm -80 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 953.22089 MHz -49.45 dBm -36.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.27586 MHz -48.47 dBm -36.47 db
1.000 GHz 1.700 GHz 1.000 MHz 1.59418 GHz -49.21 dBm -36.21 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.34195 GHz -49.40 dBm -36.40 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.95504 GHz -47.72 dBm -34,72 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.05827 GHz -47.,37 dBm -34,87 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94392 GHz -43.65 dBm -30.65 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91792 GHz -43,67 dBm -30.67 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29096 GHz -45.61 dBm -32.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.28346 GHz -45.70 dBm -32.70 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.64940 GHz -42.45 dBm -29.45 dBb 13.000 GHz 18,000 GHz 1.000 MHz 17.08479 GHz -42.52 dBm -20.52 dB
il il
{ N J v L L J wa

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number 1 A302 of A315
Report Issued Date : Jan. 25, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

D) (Specum | @
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB 40 dem—
e =l O et B
it s e o tedh T J P e A st e
-60 dB -50 dBm
70 dB 70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 875.65967 MHz -49.31 dBm -36.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 860.14743 MHz -48.30 dBm -36.30 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.66694 GHz -49.13 dBm -36.13 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69878 GHz -36.43 dBm -23.43 d8
1,790 GHz 3,000 GHz 1.000 MHz 2.63087 GHz -47.82 dBm -34,82 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,49983 GHz -47.82 dBm -34,82 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94692 GHz -43.58 dBm -30.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52142 GHz -43.47 dBm -30.47 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29196 GHz -45.75 dBm -32.75 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29446 GHz -45.59 dBm -32.59 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.65274 GHz -42.61 dBm -29.61 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.63816 GHz -42.53 dBm -20.53 dB&
p—
)i 2 )i 2

Middle Channel / QPSK

Middle Channel / 16QAM

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk (33
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB -40 dBm
- Ww e
[ /N s gttt e e gt N g et ]
-60 dB -60 dBm
70 dB -70 dBm
dBm -0 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 888.26337 MHz -49.41 dBm -36.41 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -48.47 dBm -36.47 db
1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -47.14 dBm -34.14 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65400 GHz -49.16 dBm -36.16 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.60789 GHz -47,95 dBm -34,95 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.63571 GHz -47.80 dBm -34,80 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85792 GHz -43.70 dBm -30.70 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91742 GHz -43 .44 dBm -30.44 db
9.000 GHz 13.000 GHz 1.000 MHz 11.28646 GHz -45.60 dBm -32.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29946 GHz -45,70 dBm -32.70 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65399 GHz -42.55 dBm -29.55 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64315 GHz -42.61 dBm -20.61 d&
il il
{ N J v L L J wa

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56AC2

Page Number 1 A303 of A315
Report Issued Date : Jan. 25, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

D) (Specum | @
Ref Level 0.00 dBm  Offset 14,50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg -40 dBm
et [IPPRRIEY SN W e IPREVY P Y
Y o, P o ineh P " vy et
=t
-60 dg -50 dBm
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944.01048 MHz -49.31 dBm -36.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 859.17781 MHz -48.50 dBm -36.50 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62251 GHz -49.14 dBm -36.14 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59523 GHz -49.15 dBm -36.15 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.63652 GHz -47.71 dBm -34,71 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.60668 GHz -47.,38 dBm -34,98 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94542 GHz -43.77 dBm -30.77 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95842 GHz -43.73 dBm -30.73 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29646 GHz -45.62 dBm -32.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29146 GHz -45.73 dBm -32.73 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.63024 GHz -42,47 dBm -29.47 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65607 GHz -42.25 dBm -29.25 dB
- p— e
L VA J - L JL 4 ‘

5:01:43

LTE Band 66 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

o pe oo
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 de 40 dBm
I e A N
ol Lt T -, NS\ sttt (R FOOF VS W e\t
i
-60 dB -60 dBm
70 de -70 dBm
derm -80 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9683.76062 MHz -49.48 dBm -36.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.30935 MHz -48.31 dBm -36.31 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -48.64 dBm -35.64 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -48.81 dBm -35.81 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.97480 GHz -47,91 dBm -34,01 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.47806 GHz -47,98 dBm -34,98 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52492 GHz -43.66 dBm -30.66 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94242 GHz -43.45 dBm -30.45 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29346 GHz -45.80 dBm -32.80 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29746 GHz -45.31 dBm -32.81 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.96813 GHz -42.62 dBm -29.62 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.63941 GHz -42.37 dBm -29.37 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

D) (Specum | @
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB -40 dBm
| i B s vttt instenciid || Y B A S e aash et s
-60 dB -50 dBm
70 dB 70 dBm
dB -80 dBm
dBm -90 dBm
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.33683 MHz -49.37 dBm -36.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.15982 MHz -49.18 dBm -36.18 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.64035 GHz -49.25 dBm -36.25 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63301 GHz -49.43 dBm -36.43 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.51999 GHz -47.63 dBm -34,63 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,05746 GHz -47.70 dBrm -34,70 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91742 GHz -43.78 dBm -30.78 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95342 GHz -43.64 dBm -30.64 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29446 GHz -45.57 dBm -32.57 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.30746 GHz -45.50 dBm -32.50 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.64774 GHz -42.33 dBm -29.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.63191 GHz -42.40 dBm -20,40 dB
p—
)i 2 )i 2

Highest Channel / QPSK

Highest Channel / 16QAM

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 819.42779 MHz -49,40 dBm -36.40 dB 30,000 MHz 1,000 GHz 1.000 MHz 971.15682 MHz -48,88 dem -35.68 db
1.000 GHz 1,700 GHz 1.000 MHz 1.60747 GHz -49.30 dBm -36.30 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.56654 GHz -49.43 dBm -36.43 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.46556 GHz -47.62 dBm -34,62 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.63490 GHz -47.68 dBm -34,68 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82092 GHz -43.63 dbm -30.63 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85192 GHz -43,80 dBm -30.680 db
9.000 GHz 13.000 GHz 1.000 MHz 11.28446 GHz -45.70 dBm -32.70 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.28946 GHz -45.45 dBm -32.45 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65140 GHz -42.52 dBm -29.52 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65190 GHz -42.31 dBm -20.31 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

D) (Specum | @
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 892.62619 MHz -49.01 dBm -36.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.06247 MHz -48.35 dBm -36.35 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -44.62 dBm -31.62 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -45.93 dBm -32,93 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.63248 GHz -47.83 dBm -34,83 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,54015 GHz -47.75 dBm -34,75 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85242 GHz -43.62 dBm -30.62 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93092 GHz -43.72 dBm -30.72 db
9.000 GHz 13.000 GHz 1.000 MHz 11.28046 GHz -45.65 dBm -32.65 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29496 GHz -45.71 dBm -32.71 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65940 GHz -42.45 dBm -29.45 dBb 13.000 GHz 18,000 GHz 1.000 MHz 17.64274 GHz -42.50 dBm -20.50 di
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Middle Channel / 16QAM
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Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz -49.24 dBm -36.24 dB 30,000 MHz 1,000 GHz 1.000 MHz 887.77861 MHz -49.28 dBm -36.28 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.61412 GHz -49.29 dBm -36.29 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60292 GHz -49.11 dBm -36.11 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.62684 GHz -47.81 dBm -34,81 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.63006 GHz -47.80 dBm -34,80 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93242 GHz -43.75 dBm -30.75 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94142 GHz -43.77 dBm -30.77 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29546 GHz -45.52 dBm -32.52 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29896 GHz -45.57 dBm -32.57 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.65399 GHz -42.55 dBm -29.55 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65065 GHz -42.40 dBm -20,40 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

D) (Specum | @
Ref Level 0.00 dBm  Offset 14,50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
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Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg -40 dBm
- P\ m ottt AP i A | oA WMWU
-60 dg -50 dBm
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 956.12944 MHz -49.41 dBm -36.41 dB 30,000 MHz 1,000 GHz 1.000 MHz 914.44028 MHz -48.04 dBm -36.04 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65540 GHz -49.30 dBm -36.30 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62076 GHz -49.38 dBm -36.38 d&
1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -25,02 dBm -12,02 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79262 GHz -25,32 dBm -12.32 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93642 GHz -43.62 dBm -30.62 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94492 GHz -43.71 dBm -30.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.30046 GHz -45.66 dBm -32.66 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29396 GHz -45,67 dBm -32.67 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.98396 GHz -42.64 dBm -29.64 dBb 13.000 GHz 18,000 GHz 1.000 MHz 17.64607 GHz -42.43 dBm -20.43 dB
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LTE Band 66 / 20MHz
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Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de 40 dBm
st PUPREVN — ! NPV VY
. ISP I e it S . B s
-60 dB -60 dBm
-70 dg -70 dBm
derm -80 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.49225 MHz -49.39 dBm -36.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.01649 MHz -48.32 dBm -36.32 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -47.24 dBm -34.24 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -41.54 dBm -28.54 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.51515 GHz -47.88 dBm -34,88 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.63602 GHz -47.76 dBm -34.76 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.57042 GHz -43.63 dBm -30.63 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93692 GHz -43.57 dBm -30.57 db
9.000 GHz 13.000 GHz 1.000 MHz 11.27347 GHz -45.64 dBm -32.64 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.25397 GHz -45.75 dBm -32.75 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.66440 GHz -42.32 dBm -29.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64357 GHz -42.55 dBm -29.55 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

D) (Specum | @
Ref Level 0.00 dBm  Offset 14,50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 911.04698 MHz -49.43 dBm -36.43 dB 30,000 MHz 1,000 GHz 1.000 MHz 862.08646 MHz -48.33 dBm -36.33 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.57599 GHz -49.01 dBm -36.01 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -48.66 dBm -35.66 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.49540 GHz -47.78 dBm -34,78 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.52483 GHz -47.35 dBm -34,85 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94642 GHz -43.64 dBm -30.64 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94342 GHz -43.50 dBm -30.50 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29696 GHz -45.66 dBm -32.66 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.27597 GHz -45.79 dBm -32.79 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.64915 GHz -42.41 dBm -29.41 db 13.000 GHz 18,000 GHz 1.000 MHz 17.63941 GHz -42,17 dBm -20.17 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

@) (Spectrum )
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SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk (33
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB -40 dBm
o iimasant B - B
" 5 A - il — Al ‘. P T e el
-60 dB -60 dBm
70 dB -70 dBm
dBm -0 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 931.89155 MHz -49,53 dBm -36.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -49,05 dem -36,05 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.60257 GHz -48.64 dBm -35.64 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.57774 GHz -49.22 dm -36.22 dB
1,790 GHz 3,000 GHz 1.000 MHz 1,79706 GHz -28,28 dBm -15.28 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79706 GHz -20,00 dBm -16.00 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82892 GHz -43.75 dBm -30.75 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95842 GHz -43.64 dBm -30.64 db
9.000 GHz 13.000 GHz 1.000 MHz 11.28646 GHz -45.52 dBm -32.52 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.30696 GHz -45,70 dBm -32.70 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.64957 GHz -42.53 dBm -29.53 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64565 GHz -42.39 dBm -29.39 dB&
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SPORTON LAB.

FCC RF Test Report

Report No. : FGIN1011B

LTE Band 66 / 1.4AMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 801.35182 MHz -49.27 dBm -36.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.10185 MHz -49.44 dBm -36.44 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64980 GHz -49.12 dBm -36.12 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60432 GHz -49.15 dBm -36.15 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.46193 GHz -47.77 dBm -34,77 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.63853 GHz -47.,52 dBm -34.62 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52442 GHz -43.77 dBm -30.77 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95392 GHz -43.,80 dBm -30.80 db
9.000 GHz 13.000 GHz 1.000 MHz 11.30146 GHz -45.69 dBm -32.69 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29796 GHz -45.68 dBm -32.68 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65274 GHz -42.42 dBm -29.42 db 13.000 GHz 18,000 GHz 1.000 MHz 17.63732 GHz -42.25 dBm -29.25 dB
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1.000 GHz 1.700 GHz 1.000 MHz 1.46614 GHz -49.12 dBm -36.12 dB

1,790 GHz 3,000 GHz 1.000 MHz 2.65780 GHz -47.84 dBm -34.84 dB

3.000 GHz 5.000 GHz 1.000 MHz 6.99242 GHz -43.60 dBm -30.60 dB

9.000 GHz 13.000 GHz 1.000 MHz 11.29996 GHz -45.43 dBm -32.43 dB

13.000 GHz 18.000 GHz 1.000 MHz 17.64565 GHz -42,47 dBm -29.47 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FG1IN1011B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM Middle Channel / 64QAM
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Ref Level 0.00 dBm  Offset 14,50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 951.28186 MHz -49.18 dBm -36.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 997.33383 MHz -48.41 dBm -36.41 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.46229 GHz -49.30 dBm -36.30 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.46264 GHz -49.06 dBm -36.06 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.97278 GHz -47,98 dBm -34,98 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.62402 GHz -47,39 dBm -34,99 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94242 GHz -43.66 dBm -30.66 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94042 GHz -43.,80 dBm -30.80 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29096 GHz -45.83 dBm -32.83 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.31096 GHz -45,54 dBm -32.54 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65399 GHz -42.46 dBm -29.46 db 13.000 GHz 18,000 GHz 1.000 MHz 17.64940 GHz -42 .45 dBm -20.45 d&
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1.000 GHz 1.700 GHz 1.000 MHz 1.57459 GHz -49.09 dBm -36.09 dB

1,790 GHz 3,000 GHz 1.000 MHz 2.95908 GHz -47.81 dBm -34,81 dB

3.000 GHz 5.000 GHz 1.000 MHz 6.96792 GHz -43.79 dBm -30.75 dB

9.000 GHz 13.000 GHz 1.000 MHz 11.31246 GHz -45.78 dBm -32.78 dB

13.000 GHz 18.000 GHz 1.000 MHz 17.63941 GHz -42.33 dBm -29.32 dB
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1,790 GHz 3,000 GHz 1.000 MHz 2.49322 GHz -47.75 dBm -34,75 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.45306 GHz -47.,38 dBm -34,98 dB
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